Art.-Nr. 9836

GARDENA Akku Heckenschere EasyCut Li

\S

S

¢

(<
\,)
Cd

90



Bild Nr.

Picture No. Spare Part No.

Art. 9836 Akku Heckenschere EasyCut Li Accu Hedge Trimmer EasyCut Li Taille-haies sur batterie EasyCut Li
1 9836-00.600.01 Driicker Trigger Gachette

2 9850-00.600.10 Feder Spring Ressort

3 9850-00.600.04  Schieber, oben Upper Slide Verrou, supérieure

4 9850-00.600.05  Schieber, unten Lower slide Verrou, inférieure

5 9850-00.600.09 Feder Spring Ressort

7 9836-00.600.02  Driicker Trigger Gachette

10 9836-00.901.00 Motor Motor Moteur

12 9830-00.615.08  Mutter M5 Nut M5 Ercou M5

13 9836-00.650.03  Getriebe Gear box Engrenage

14 9837-00.610.03 Scheibe Washer Disque

15 9860-00.630.04  Zahnrad Gear wheel Pignon

16 9837-00.625.06 Platte Plate Plaque

18 9830-00.620.03 Lager Bearing Palier

19,27 9836-00.652.00 Heckenscherenmessersatz Hedge clippers blade Jeu de lames

20 9836-00.650.04  Scheibe Washer Disque

21 9836-00.650.05 Lager Bearing Palier

22 9836-00.650.06 Lagergehduse Bearing housing Logement de palier

23 9836-00.600.04 Messerschutz Blade protection Fourreau

24 9836-00.620.00  Akku Battery Batterie

25 9836-00.610.00 Ladegerat Battery charger Transformateur de charge
27 9836-00.653.03 StoBschutz Protector Protection

28 9837-00.600.07  Schalter Switch Interrupteur

Achtung!! Folgende Teile sind nicht als Ersatzteil verfiighar, da es sich um Normteile handelt.

Attention!! The following parts are not available as spare parts as they are standard parts.

Attention!! Les piéces suivantes ne sont pas disponibles en tant que piéces de rechange car celles-ci sont des pieces standard disponibles dans le commerce.
11 Schraube M3x8 Screw M3x8 Vis M3x8

17 Schraube ST4x16 Screw ST4x16 Vis ST4x16

26 Schraube ST4x16 Torx Screw ST4x16 Torx Vis ST4x16 Torx

Ersatzteil-Nr.

Bezeichnung

Nur die aufgefiihrten Teile
sind lieferbar!

Description

Only the mentioned
spare parts are available!

Désignation

Seules les piéces indiquées
sont disponibles!

91



